PART (G7899183X ||aT899183-001X [3T899183-002X| [GT899183-003X]
ITEM | NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
ﬁ 1 802007X ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
El | > 8205/1-020  |[LUG, SWIVEL POINT 1 1 - -
%§§ 3 960100-001 PLATE, STEEL WASHER & 2 - -
v 4 990332-100-02 |[INUT, | HEAVY HEX SLOTTED 4 4 - -
5 990403-100-02 ||WASHER, 1 LOCK 4 4 - -
6 990011-200-02  ||[COTTER PIN, 1/4 X 2 4 4 - -
7 B30208-091-01 |[ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
A 11830208-091 ROD, POINT DETECTOR D) - D) D
B |/830200-000-01 ||POINT SOCKET ASSEMBLY & - D) D
C 1/833755-000-03 |[JAW SCREW ASSEMBLY ) = ) )
8 810884-086-01 ||ROD ASSEMBLY, LOCK ROD CONN, 1 - L L
A |[B10884-086 |[ROD, LOCK ROD CONN. ) - ) )
B |[99033-175-02 |[NUT, 1 1/4 HEAVY HEX NUT @ = @) @
C ||810522 NUT, 1 1/4 HEAVY HEX CUP NUT ) - @) )
9 840153-120-01]|ROD ASSEMBLY, OPERATING 1 - i i
A [1840153-120 ROD, OPERATING [P - [P 4D
B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT ) - @) )
C |[890590-005X |[JAW PIN ASSEMBLY D = ®) D
10 |[950125-000-10 ||SWITCH POINT ADJUSTER 1 1 - -
11 841153 COUPLING, THROW BAR 1 - 1 1
12 998918-003-01 || JUNCTION BOX, 36 TERMINAL 1 - i i
N 13 898193 Me3 CONDUIT DUTLET THREADED 1 - 1 -
3 14 1[998693-001 ||STRAIGHT FITTING, 2° NPT ADAPTER 2 - 2 -
15 |/998238-036 |[CONDULT, 2° GRAY HEAVY WALL, 36’ L 1 - L -
16 ||860003-0IT || TIE STRAP, 6 HOLE-3 TIC 1 ] - -
17 860010-066 TIE STRAP, 4 HOLE-2 TIE OFFSET 1 i - -
18 995000-008 SCREW SPIKE , 24 X 165 MM 18 18 - -
19 960501-003 LATCH STAND SHIM & 2 - -
N 20 820671-016 LUG, SWIVEL POINT BALL 1 1 - -
> 2l 990235-007X BOLT ASSY, COUPLING i - i 1
~ 22 |/990243-525-102||BOLT, 1 X 5 1/4 SQUARE 4 4 - -
o 23 998693-003 LOCK NUT, 2" NICKEL/BRASS 1 - 1 -
24 998532-001 CLIP, 2" CONDUIT (NOT SHOWN) 1 - 1 -
) 995000-010 SCREW, 3/4" X 6-3/4" SPIKE 4 4 - -
26 |[993000-011 SCREW, 7/8" X 6-3/4" SPIKE 4 4 -
27 |1830110-001X ROD, INTERNAL POINT DETECTOR |[REFERENCE DONLY
28 |[816010-003X ROD, INTERNAL LOCK ROD REFERENCE DONLY
29 SM-100 SWITCH MACHINE PLATE REFERENCE ONLY
‘ ‘ 30 ][830997x MP3 LATCH STAND REFERENCE DONLY
‘ o6 e ‘ GTB899183X = ENTIRE KIT
L H LAYOUT NEAR POINT CLOSED GT899183-001X = PANELIZATION KIT
G1899183-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
jm //% ji GT899183-003X = FIELD SWITCH MACHINE KIT (MAINTENANCE)D
|@m X0 A/ﬁ ND.20 WELDED| 58'-10” |136LB RE| GTS-278 || N0.16 BOLTED | 26-0” |136LB RE| GTS-251
ﬂmﬂl@@ﬂﬂm 2 = NO.20 EQL | WELDED| 63'-3”  |136LB RE| GTS-277 || No.1P BOLTED | 22'-0”  |136LB RE| GTS-013
NO.16 WELDED| 38-9” |136LB RE| GTS-274 || NO.12 BOLTED | 22/-0” [11SLB RE| GTS-012
UPERATING ROD ND.12 WELDED| 36'-7” |136LB RE| GTS—271 || NG.10 BOLTED | 16'-6" 136LB RE| GTS-011
70 NRE WELDED| 36'-5" |115LB RE| GTS—284 || N0.10 BOLTED | 16'-6" 115LB RE| GTS-010
ND.10 WELDED| 31'-6" 136LB RE| GTS-267 || NO.8 BOLTED | 16'-6" 136LB RE| GTS-009
ND.10 WELDED| 31'-6" 115LB RE| GTs-e82 || No.8 BOLTED | 16-6" 115LB RE| GTS-008
ND.20 BOLTED| 39-0° |136LB RE| GTS-263
3 ND.20 BOLTED| 39-0” [132LB RE| GTs-e6l
o /% NO.16 EQL |BOLTED 39'-0" 136LB RE | GTS-252
(& ‘ TURNDOUT RAIL POINT RATL TURNOUT RAIL POINT RAIL
SIZE TYPE LENGTH WEIGHT | GO DWG SIZE TYPE LENGTH WEIGHT | 60 DWG

LOCK ROD CONNECTING ROD

L .y

MUDEL M-23
NONDAPPED TIe LAYOUT

POINT DETECTOR CONNECTING ROD

TRANSIT | USING SWITCH PLATES
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY | paTE | SCP-9 |BI833183% 01y
COUPLING DETAIL POINT BOLT ASSEMBLY 0 1 0OF 1 1C 10/15/20 [PAGE 1 |P1843I33885%




3dS \

ONI
SALVIO.

9
©

| |

I
L1

Jgﬂo O

® @]

ee

el /2

48 | S56 1/2 |
L.H LAYOUT NEAR POINT CLOSED
— a j@&\ A B /iﬂ'ﬂﬂ ji a
Iocl | LX) S

N

UPERATING ROD

70

A4

LOCK ROD CONNECTING ROD

COUPLING DE TAIL

POINT BOLT ASSEMBLY

PART 6T899183-005X| (T899183-001-01 [;T899183-002-07 [5T899183-003-03
ITEM | NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
[ |[802007% ROD ASSEMBLY, SWIVEL FRONT 1 I - -
o) 82057/1-020 LUG, SWIVEL POINT & 2 - -
3 960100-001 PLATE, STEEL WASHER & ° - -
4 990332-100-02 ||NUT, 1 HEAVY HEX SLOTTED 4 4 - -
5 990403-100-02 ||WASHER, 1 LOCK 4 4 - -
6 990011-200-02 ||COTTER PIN, 1/4 X 2 4 4 - -
7 |[830216-022-01 |[ROD ASSEMBLY, POINT DETECTLR 1 = I I
A |1 830200-000-01 |[POINT SOCKET ASSEMBLY D) - D) [4D)
B |[833755-000-03 |[JAW SCREW ASSEMBLY <D - D D
9] 810884-086-01 ||[ROD ASSEMBLY, LOCK ROD CONN, 1 - i i
A |1810884-086 ROD, LOCK ROD CONN, D) - D) D)
B |[990331125-02 |INUT, 1 1/4 HEAVY HEX NUT e - @) e
C |[810522 NUT, 1 1/4 HEAVY HEX CUP NUT e - @) @
9 840153-120-01|[ROD ASSEMBLY, OPERATING 1 - 1 i
A 1840153120 ROD, OPERATING D) - D) D)
B |[990331-125-02 |INUT, 1 1/4 HEAVY HEX NUT = - @) e
C ||890590-005X [[JAaw PIN ASSEMBLY D) - D) D)
10 |[950125-001-10 |[SWITCH POINT ADJUSTER 1 I - -
11 |[841153 COUPLING, THROW BAR 1 - 1 1
2 998918-003-01 ||JUNCTION BOX, 36 TERMINAL 1 - 1 -
13 898193 MP3 CONDUIT OUTLET THREADED 1 - i -
14 |[998693-001 |[STRAIGHT FITTING, 2° NPT ADAPTER|| 2 = 2 -
15 998238036 ||CONDULT, 2" GRAY HEAVY WALL, 36" Lq. 1 - ! -
16 860003-011 TIE STRAP, 6 HOLE-3 TIE 1 1 - -
17 |[860010-066 ||TIE STRAP, 4 HOLE-2 TIE DFFSET 1 I - -
18 995000-008 SCREW SPIKE , 24 X 165 MM 10 10 - -
19 960501-003 LATCH STAND SHIM ° ° - -
20 820681-006 LUG, BALL END POINT 1 ! - -
2l 990235-007X BOLT ASSY, COUPLING 1 - i 1
°c 990243-525-102([BULT, 1T X 5 1/4 SQUARE 4 4 - -
23 998693-003 LOCK NUT, 2" NICKEL/BRASS 1 - 1 -
P4 998532-001 CLIP, 2" CONDUIT (NOT SHOWN) 1 - 1 -
25 995000-010 SCREW, 3/4" X 6-3/4" SPIKE 4 4 - -
°6 995000-011 SCREW, //8" X 6-3/4" SPIKE 4 4 - -
e/ 830110-001X ROD, INTERNAL POINT DETECTOR REFERENCE ONLY
25 |[816010-003% __||ROD, INTERNAL LOCK ROD REFERENCE ONLY
29 |[sm-100 SWITCH MACHINE PLATE REFERENCE ONLY
30 850997X Me3 LATCH STAND REFERENCE ONLY
GT899183-00o5X = ENTIRE KIT
GT899183-001-01 = PANELIZATION KIT

(1899183-002-02 =
G1899183-003-03 =

FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND

FIELD SWITCH

MACHINE KIT (MAINTENANCED

NO0.20 WELDED 58'-10" 136LB RE| GTS-27/8 NO.16 BOLTED 26'-0" 136LB RE| GTS-251
N0.20 EQL | WELDED 63'-3” 136LB RE| GTS-277 NQ.12 BOLTED 22’ -0" 136LB RE| GTS-013
NO.16 WELDED 38'-9” 136LB RE| GTS-274 NO.12 BOLTED 22’ -0" 115LB RE| GTS-012
NO.12 WELDED 36'-7" 136LB RE| GTS-271 NQ.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5” 115LB RE| GTS-284 NQ.10 BOLTED 16'-6" 115LB RE| GTS-010
NO,10 WELDED 31'-6" 136LB RE| GTS-267 NO.8 BOLTED 16'-6" 136LLB RE| GTS-009
NO.10 WELDED 31'-6" 115LB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
NO.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-2P6!1
NO.16 EQL |BOLTED 39'-0" 136LB RE | GTS-252
TU§1NZDEUT TQYAPIE LEDNIGNTTH WRE%LHT GO DWG, TU§INZDEUT TRYAFEE LEDNIGNTTH W éLHT GO DWG,
B MODEL M-23
L FAR PUI
NONDAPPED TIE LAYOUT
TRANSIT USING SWITCH PLATES
SIGNALS AND CUMMUNICATILONS
_ (1899183-005
REVISION | SHEET ~ |APPROVED BY | pate | SCP-9 24844183713 0
0 [ OF 1 TC 10/15/20 [PAGE 2 |PT823183-00s-0¢




N

e ®

ol g

48 1/8 26 1/2

LH LAYDOUT NEAR POINT CLOSED

O le 5 Po s, 9O,
?—E% : f mm| Do O | 7
9
LOCK ROD CONNECTING ROD \ TIE #2077 X 9" X 12'-0" J
’ ®
@ e \\[ j@pg a A & @@ ji a4
| (w/ e g [[Hmm] Je O | j
9
. POINT DETECTOR CONNECTING ROD TIE #2077 X 9" X 12'-0" J
: of
SEE VIEW “C” % (10
SEE VIEW “B< A @ ! e m a a\VE 2 n (ﬂjc a4
[ e W j
9
THROW ROD (OPERATING ROD> TIE #3077 X 9" X 12'-0" J
= w
2/ 1/8

7J V1

H>‘9 1/8F

™~

Ew SHOWING TIE

ADZE DETAIL DN

TIE #2 & #3

VIEW

¢ OF SWITCH MACHINE

" B//

‘g (-
J

COUPLING DETAIL

@)

VIEW A"

a| [/ }
o |47
18 1/2" - 48, #10, & #12 TURNOUTS
Pl - T/D's #20, & #16 EXCEPT #16 WITH 26’ POINTS
7719 1/2 - TURNOUTS #16 WITH 26" POINTS
®
ool —
°p
|
® B |
e
7]
21 1/2" - #8, #10, #16 & #20 TURNDUTS
25 3/4" - #12 TURNDUTS
4 J
il

'

k=

METHOD OF MOUNTING
SWITCH MACHINE

POINT BOLT ASSEMBLY

GTB89900eX =

GT1899052-001X =
GT1899052-00eX =

ENTIRE KIT WITHOUT TIE STRAPS
ENTIRE KIT WITHOUT TIE STRAPS & JUNCTION BUOX

PART GT899052X  ||GT899052-001X|(GT899052-002X
[TEM NUMBER DESCRIPTION QUANTITY QUANTITY QUANTITY
1 80200/-001-03|ROD ASSEMBLY, SWIVEL FRONT 1 1 1
2 8205/1-020 LUG, SWIVEL POINT 1 1 1
3 960100-001 PLATE, STEEL WASHER 2 2 °
4 990243-525-102||BOLT, 1.000 X 5.250 SQ HD 4 4 4
5 990332-100-02|[NUT, 1 HEAVY HEX SLOTTED 4 4 4
[ 990403-100-02 || WASHER, 1 LOCK 4 4 4
7 990511-200-02 |[COTTER PIN, 1/4 X @2 4 4 4
3 830208-041CX ||[ROD ASSEMBLY, POINT DETECTOR 1 1 1
A ]/830208-041 ROD, POINT DETECTOR [ (D) [6B)
B |[830200-000-01)|POINT SOCKET ASSEMBLY [6D) & D
C |[B33735-000-03]|UAW SCREW ASSEMBLY [ (D) [6B)
9 810884-026X |[ROD ASSEMBLY, LOCK ROD CONN. 1 1 1
A ||810884-026 ROD, LOCK ROD CONN. (1) (1) [
B [[990331-125-02|[NUT, 1 1/4 HEAVY HEX @ (@ @
C 810522 NUT, 1 1/4 HEAVY HEX CUP @ @ @)
10 840120-002X |[ROD ASSEMBLY, OPERATING 1 1 1
A |[840120-002 ROD, OPERATING (D D) )
B |[99033I-125-02|[NUT, 1 1/4 HEAVY HEX @) () @)
C ]|890590-000X ||JAW PIN ASSEMBLY [ (D) [6B)
11 950125-001-10 |[SWITCH POINT ADJUSTER 1 1 1
12 910875-000X |[STUD ASSEMBLY, 7/8 X 13 2 2 2
A ]]910875-005 STUD, 7/8 X 13 &) D) [6D)
B ||990331-087-02||INUT, //8 HEAVY HEX D) D) [6D)
C |[990403-087-02||WASHER, 7/8 LOCK D D @
D /894404 WASHER, GRIP [ D) )
E |[990302-087-12||NUT, 7/8 HEAVY SQUARE D) D) )
13 910922-020-01 |[STUD ASSEMBLY, 3/4 X 13 2 2 2
A ][910922-020 STUD, 3/4 X 13 [ (D) [6B)
B |[990331-0/5-02||INUT, 3/4 HEAVY HEX D) D) [6D)
C [[990403-075-02||WASHER, 3/4 LOCK [ (D) [6B)
D ||894406 WASHER, THREADED GRIP &) D) [6D)
E |[990302-0/5-12|INUT, 3/4 HEAVY SQUARE D) D) [6D)
14 9907/63-300-12||BOLT, 0.750 X 3.000 HEAVY HEX 4 4 4
15 990302-075-12][NUT, 3/4 HEAVY SQUARE 4 4 4
16 990403-075-02||WASHER, 3/4 LOCK 4 4 4
17 998918-003-01 ||[JUNCTION BOX, 36 TERMINAL 1 1 0
18 998693-001 |[STRAIGHT FITTING, 2” NPT ADAPTER 2 2 0
19 998238-036 CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 1 0
20 960004-001 TIE STRAP, 4 HOLE-4 TIE 1 0 0
21 960002-003 TIE STRAP, 4 HOLE-2 TIE 1 0 0
22 960002-004 TIE STRAP, 4 HOLE-2 TIE 1 0 0
23 995000-008 SCREW SPIKE, 24 x 165 MM 12 0 0
24 976100-102 BUSHING, STEEL 4 4 4
29 8206/1-016 LUG, SWIVEL POINT BALL 1 1 1
26 990235-00/X ||[BOLT ASSY, COUPLING 1 1 1
27 998693-003 |[LOCK NUT, 2” NICKEL/BRASS 1 1 0
[as] 998532-001 CLIP, 2 HD CONDUIT  (NOT SHOWN) 1 1 0
29 898193 M-23 CONDUIT OUTLET THREADED 1 1 0
30 841153 COUPLING, THROW BAR 1 1 1
31 830110-001X ROD, INTERNAL POINT DETECTOR REFERENCE [ONLY
32 816010-003X |[ROD, INTERNAL LOCK ROD REFERENCE ONLY
33 850997X M-23 LATCH STAND REFERENCE ONLY
ENTIRE KIT

ND.20 WELDED| 58'-10” [136LB RE| GTS-278 || N0O.16 BOLTED | 26'-0” [136LB RE| GTS-251
NO.20 EGL | WELDED| 63'-3“ |136LB RE| GTS-P77 || NO.1P BOLTED | 22'—0” |136LB RE| GTS-013
NO.16 WELDED| 38'-9” [136LB RE| GTS-274 || NO.12 BOLTED | 22'-0” |115LB RE| GIS-012
ND.12 WELDED| 36'-7*  |136LB RE| GTS-271 || No.do BOLTED | 16-6" 136LB RE| GTS-011
NO.12 WELDED| 36'-5” |115LB RE| GTS-284 || N0.1O BOLTED | 16'-6" 1158 RE| GTS-010
NO.10 WELDED| 31-6" 136LB RE| GIS-P67 || NO.8 BOLTED | 16'-6" 136LB RE| GTS-009
NO.10 WELDED| 31-6" 115LB RE| GTs-282 || NO.8 BOLTED | 166" 115LB RE| GTsS-008
NO.20 BOLTED | 39'-0” |136LB RE| GTS-263
NO.20 BOLTED | 39'-0” |132LB RE| GTS-261
NO.16 EQL |BOLTED | 39'-0”  136LB RE | GTS-P52
TURNOUT RATL POINT RAIL TURNDOUT RATL POINT RAIL
SIZE TYPE LENGTH WwEIGHT | GO DWG SIZE TYPE LENGTH WEIGHT | G0 DwWG
TRANSTT DAPPED TIE LAYOUT
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY | paTe | SCP-9 (61899002
GT899052-001X
0 1 0F 1 1C 10/15/20 |PAGE 3 |GT899052-002X




PART GT899154X | [GT899154-001X [3T899154-002X| [iT899154-003X
ITEM I NUMBER DESERIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
1 802007X ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
2 820571-020 LUG, SWIVEL POINT 1 1 - -
3 960100-001 PLATE, STEEL WASHER ° o - -
4 990332-100-02 ||NUT, | HEAVY HEX SLOTTED 4 4 - -
| I LEFT HAND LAYOUT, NEAR PUOINT CLOSED 5 |[990403-100-02 || WASHER, I LOCK 4 4
® 3eg ® 6 990511-200-02 ||COTTER PIN, 1/4 X 2 4 4 - -
l ’ l 7 830208-041CX  ||ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
= A ||830208-041 ROD, POINT DETECTOR D) - D (D)
B |/830200-000-01 |[POINT SOCKET ASSEMBLY [§B) - [€B) D)
C 11833755-000-03 || JAW SCREW ASSEMBLY [6D) - D D
8 810884-026X ||ROD ASSEMBLY, LOCK ROD CONN, 1 - 1 1
A 1|810884-026 ||ROD, LOCK ROD CONN, [§B) - [€B) D)
B |[990331-125-02 |INUT, | 1/4 HEAVY HEX NUT (2) - (2) (@)
C ||8105¢e2 NUT, 1 1/4 HEAVY HEX CUP NUT (@) - ) @)
9 840120-002X ||ROD ASSEMBLY, OPERATING 1 - 1 1
A |1840120-002 ROD, OPERATING [§B) - [€B) D)
B |1990331-125-02 |INUT, 1 1/4 HEAVY HEX NUT ) - [ @)
C 11890590-005X || JAW PIN ASSEMBLY [§D) - D) D)
10 900125-001-10  ||SWITCH POINT ADJUSTER 1 1 - -
11 995000-011 SCREW, 7/8" X 6-3/4" SPIKE 4 4 - -
12 998918-003-01 || JUNCTION BOX, 36 TERMINAL 1 - 1 -
13 898192 SLEEVE 1 - 1 -
14 998693-001 ||STRAIGHT FITTING, 2 NPT ADAPTER 2 - 2 -
22 19 998238-036 || CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 - 1 -
LATCH REMOVET 16 860003-011 TIE STRAP, 6 HOLE-3 TIE 1 1 - -
TO SHOW PLATE 17 860010-066 TIE STRAP, 4 HOLE-2 TIE OFFSET 1 1 - -
18 995000-008 SCREW SPIKE , 24 X 165 MM 10 10 - -
19 960501-003 LATCH STAND SHIM 2 2 - -
20 820671-016 LUG, SWIVEL POINT BALL 1 1 - -
2l 995000-010 SCREW, 3/4" X 6-3/4" SPIKE 4 4 - -
et 1/2 22 11990243-525-102||BOLT, 1 X 5 1/4 SQUAREL 4 4 - ,
23 998693-001 ||LOCK NUT, 2” NICKEL/BRASS 1 - 1 -
24 998532-001 CLIP, 2" HD CONDUIT (NOT SHOWN) 1 - 1 -
25 841153 COUPLING, THROW BAR 1 - 1 1
26 990235-007X BOLT ASSY, COUPLING 1 - 1 -
27 SM-100 SWITCH MACHINE PLATE REFERENCE [ONLY
°8 830110-001X ||ROD, INTERNAL POINT DETECTOR||REFERENCE [ONLY
29 816010-003X||ROD, INTERNAL LOCK ROD REFERENCE [ONLY
30 850997X M-23 LATCH STAND REFERENCE [ONLY
48 1/8 56 1/2
=N j@@\\ oN-N //'@ﬂ ji a
—— Iool Baaq 0 =~
OPERATING ROD

7 (1899104X = ENTIRE KIT

GT8991054-001X = PANELIZATION KIT
e PO 11

G1899104-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
GT899104-003X = FIELD SWITCH MACHINE KIT (MAINTENANCE)

\ ‘ - i T [T 0 @
” — = NG N0.20 WELDED| 58/-10" [136LB RE| GTS-278 || NO.16 BOLTED | 26'-0"  [136LB RE| GTS-251
LOCK ROD CONNECTING ROD N0.20 EQL | WELDED| 63-3” [136LB RE| GTS-277 || NO.12 BOLTED | 22'-0°  [136LB RE| GTS-013
o s NO.16 WELDED| 38/-9” |136LB RE| GTS-274 || N0.12 BOLTED | 22'-0" [115LB RE| GTS-012
NO.12 WELDED| 36'-7° [136LB RE| GTS-271 || N0.10 BOLTED | 16'-6”  |136LB RE| GTS-011
NO.12 WELDED| 36'-5" |115LB RE| GTS-284 || N0.10 BOLTED | 16'-6”  |115LB RE| GTS-010
@ % N0.10 WELDED| 31'-6”  |136LB RE| GTS-267 || NO.8 BOLTED | 16-6”  |136LB RE| GTS-009
._\ %@ ﬁﬂﬂ i NO.10 WELDED| 31'-6”  |115LB RE| GTS-282 || N0.8 BOLTED | 16'-6”  |115LB RE| GTS-008
1 (O] w @Q% B a N0.20 BOLTED | 39'-0" |136LB RE| GTS-263
2 \ — o ol [] [Tl 0 o NO.20 BOLTED | 39'-0° [1320LB RE| GTS-261
@ NO.16 EQL |BOLTED | 39-0"  136LB RE | GTS-252
POINT DETECTOR CONNECTING ROD TURNDUT RAIL POINT RAIL 0 pwe. || TURNDUT RAIL POINT RAIL c0 WG
SIZE TYPE | LENGTH | WEIGHT : SIZE TYPE | LENGTH | WEIGHT :
39 1/4
) L B a2 MODEL M-23
\
- - A 4 DAPPED TIE LAYOUT
Ci?%
TIE DAPPING DETIL ® & TRANSIT | USING SWITCH PLATES

SIGNALS AND COMMUNICATIONS

REVISION SHEET
0 1 0F 1 1C

APPROVED BY | pate | SCP—9 [BT833R %01

COUPLING DETAIL R
10/15/20 [PAGE 4 [1848134-005%

POINT BOLT ASSEMBLY




©

NI
S3ILWI0IdS
23

21

/e

48 1/8 ‘

56 1/2

-1

L.H LAYOUT, NEAR PUINT CLOSED

CEEE

o

o

o e
|y b2 S
e

OPERATING ROD

70

LOCK ROD CONNECTING ROD

L

e L2, a /]
) i T T i
[ - N : L
POINT DETECTOR CONNECTING ROD
39 1/4

POINT BUOLT ASSEMBLY

=

Rz

COUPLING DETAIL

PART 67899335  |[aT899335-001X| [6T899335-002X| (GT899335-003X
[TEM NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
1 80200/-001-04|ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
P 820671-016 LUG, SWIVEL POINT BALL 1 1 - -
3 960100-001 PLATE, STEEL WASHER 1 1 - -
4 990332-100-02 ||NUT, 1 HEAVY HEX SLOTTED e e - -
S 990403-100-02 || WASHER, 1 LOCK e a
S 990511-200-02 ||COTTER PIN, 1/4 X 2 e 2 - -
7 830208-091-01 ||ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
A |[830208-091 ROD, POINT DETECTOR D - €D) D
B |/ 830200-000-01 ||POINT SOCKET ASSEMBLY B - D) D)
C |[833755-000-03 || JAW SCREW ASSEMBLY D - [€D) D
8 810884-086-01 |/ROD ASSEMBLY, LOCK ROD CONN. 1 - 1 1
A |[810884-086 ||ROD, LOCK ROD CONN, D - €D) M
B [|990331-125-02 [[NUT, 1 1/4 HEAVY HEX NUT @) - ) )
C |[BI0522 NUT, 1 1/4 HEAVY HEX CUP NUT @) - @) @)
g 840153-120-01]|ROD ASSEMBLY, OPERATING 1 - 1 1
A 11840153-120 ROD, OPERATING D) - D D)
B ||990331-125-02 |INUT, 1 1/4 HEAVY HEX NUT @) - @) (@)
C |[890590-003X || JAW PIN ASSEMBLY D - €D) M
10 900125-001-10 || SWITCH POINT ADJUSTER 1 1 - -
1 995000-011 SCREW, 7/8" X 6-3/4" SPIKE 4 4 - -
12 998918-003-01 || JUNCTION BOX, 36 TERMINAL 1 - 1 -
13 898193 M-23 CONDUIT OUTLET THREADED 1 1 -
14 998693-001 STRAIGHT FITTING, 2" NPT ADAPTER 2 - 2 -
15 998238-036 || CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 - 1 -
16 860003-011 TIE STRAP, 6 HOLE-3 TIE 1 1 - -
17 860010-066 TIE STRAP, 4 HOLE-2 TIE OFFSET 1 1 - -
18 995000-008 SCREW SPIKE , 24 X 165 MM 10 10 - -
19 960501-003 LATCH STAND SHIM 2 2 - -
20 995000010 SCREW, 3/4" X 6-3/4" SPIKE 4 4 - -
el 990243-5°5-102|| BOLT, 1 X 5 1/4 SQUARE 2 2 - -
e 9001014-001-01 || GUIDE ASSEMBLY, RAIL ) 2 ” -
23 998693-003 LOCKNUT, 2" NICKEL/BRASS 1 - 1 -
24 998532-001 CLIP, 2" CONDUIT 1 - 1 -
29 841153 COUPLING, THROW BAR i - 1 1
26 990235-007X BOLT ASSY, COUPLING 1 - 1 -
2/ SM-100 SWITCH MACHINE PLATE REFERENCE [ONLY

28 |1816010-003X

ROD, INTERNAL LOCK ROD

REFERENCE ONLY

29 |1830110-001X

ROD, INTERNAL POINT DETECTOR

REFERENCE ONLY

30 830997X

M23 LATCH STAND

REFERENCE ONLY

(1899330X =
(1899335-001X
(18993325-002X
GT899335-003X

ENTIRE KIT
PANELIZATION KIT
FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
FIELD SWITCH MACHINE KIT (MAINTENANCED

NO.20 WELDED 58'-10" 136LB RE| GTS-278 NO.16 BOLTED 26'-0 136LB RE| GTS-251
NO20 EQL | WELDED 63'-3" 136LB RE| GTS-277 NO.12 BOLTED 22'-0 136LB RE| GTS-013
NO.16 WELDED 38'-9” 136LB RE| GTS-274 NO.12 BOLTED 22'-0 115LB RE | GTS-012
NO0.12 WELDED| 36'-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6 136LB RE| GTS-011
NO.12 WELDED 36'-5" 115LB RE| GTS-284 NO.10 BOLTED 16'-6 115LB RE | GTS-010
NO.10 WELDED 31-6" 136LB RE| GTS-267 NO.8 BOLTED 16'-6 136LB RE| GTS-009
NO.10 WELDED 31-6" 115LB RE| GTS-282 NO.8 BOLTED 16'-6 11SLB RE | GTS-008
NO.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-261
NO.l6 EQL |BOLTED 39'-0" 136LB RE | GTS-252
v e | EREY | WBiGkr | oo owe || TRET fee | EReth | WEidhr | 6o pwe
TRANSIT | USING SWITCH PLATES
SIGNALS AND COMMUNICATIONS
REVISION | SHEET |APPROVED BY | pate | SCP-9 81843332 501x
0 |1 OF 1 1€ 10715720 [PAGE 5 |1832332- 0058




|
ML I} %
e 9
| T=
18172 ;
[O ) R ?
1 1012
) | f o1t
—] EB@@L ’: @_7H 11@1/2
[o l / o 84
o
2112 /—@ ! ®
{ B
1 |lo o 9 a
’ g
s o
] A
56 12 © %gé

S3ILVI

45
’<’—>‘> 5 THROW

o

—

/—©®

i

T

7

i

— —

l. 51/2 THROW

BAR TRAVEL

=1 ©oo

©

ITEM PART GT999336X |(GT999336-001X

NUMBER|| NUMBER DESCRIPTION QUANTITY || QUANTITY
1 940153-127-01 [ROD ASSEMBLY, OPERATING 1 1

A || 940153-127  |ROD, OPERATING (1) €))

B |/ 990331-125-02|NUT, 1 1/4 HEAVY HEX (2) (2
2 941154 COUPLING, THROW BAR 1 1
3 890590-005X | PIN ASSEMBLY, THROW ROD 1 1
4 990235-025X |BOLT ASSEMBLY, THROW ROD 1 1

A ]/990235-025 |BOLT, 7/8 X3 1/4 (1) €))

B |/ 990332-087-02| NUT, 7/8 HEAVY HEX SLOTTED (1) (1

C 1/990509-200-02 | COTTER PIN, 3/16 X 2 (D) (1)

D | 990403-087-02 | WASHER, 7/8 LOCK (1) (D
5 950125-001-10| SWITCH POINT ADJUSTER 1 1
6 910922-020-01| STUD ASSEMBLY, 3/4 X 13 4 4

A ]/910922-020 | STUD, 3/4 X 13 (1) )]

B /990331-075-02| NUT, 3/4 HEAVY HEX @) (1)

C |/990403-075-02 | WASHER, 3/4 LOCK €)) €))

D | 894406 WASHER, THREADED GRIP (D) (D

E |/990302-075-12| NUT, 3/4 HEAVY SQUARE (1) (D
7 960004-028 TIE STRAP, 4 HOLE 1 1
8 960002-001 TIE STRAP, 2 HOLE 1 1
9 990130-600-02 | SCREW, 3/4 X 6 LAG 6 6
10 998918-003-01 | JUNCTION BOX, 36 TERMINAL 1 -
11 998693-001 | STRAIGHT FITTING, 2" NPT ADAPTER 2 -
12 998238-036 | CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 -
13 998693-003 | LOCKNUT, 2" NICKEL/BRASS 1 -
14 998532-001 CLIP, 2" CONDUIT (NOT SHOWN) 1 --

COUPLING DETAIL

91/2

68

R.H. LAYOUT NEAR POINT CLOSED

a

Tk

ALTERNATE MACHINE MOUNTING

O O O O
5= 3e==—5—= =1 1/2
POINT DRILLING DETAIL h & MODEL &6 ELECTRIC
M= SWITCH MACHINE
TRANSIT |NUN DAPPED LAYOUT
SIGNALS AND CUMMUNICATIONS
REVISION | SHEET  |APPROVED BY | pate | SCP-9[GT999336X
0 |1 oF1 0 lo/e6/20PAGE 6 |GT999336-001%




2l

2

[ o

F—T5 THROW

o6 1/2

i
1 1/8j
NN

Ik — E%%

4 =

1/2 &?;;:::§§§
[O / j %:% ©{

j @iﬁwmgg
jE-= =0 |
I l TS
1/2 //44<:> ‘)

©
NI

ElIgL
i)

-

435

L0

J3ds \

9 1/8 =
7"

DRILL FOR 3/4 ROD

!

\
7 3/4 =
15 172

TIE DAPPING DETAIL

/—©®

T

7

1

—

—

m 5 1/2 THROW

BAR TRAVEL

©

COUPLING DETAIL

67/

14 3/8—

ITEM PART GT999142X  |[aT999142-001%

NUMBER|| NUMBER DESCRIFTION QUANTITY || QUANTITY
1 840120-048-01 ROD ASSEMBLY, OPERATING 1 1

A |[840120-048  |ROD, OPERATING @ D

B [|990331-125-02 INUT, 1 1/4 HEAVY HEX @ (@
o) 941154 COUPLING, THROW BAR 1 1
3 690590-005X |PIN ASSEMBLY, THROW ROD 1 1
4 990235-025X |BOLT ASSY, COUPLING DR. 2.69 1 1

A ]1990235-025  |BOLT, 7/8 X 3 1/4 D D

B ||990332-087-08NUT, 7/8 HEAVY HEX SLOTTED D) D

C |[990509-200-02|COTTER PIN, 3/16 X 2 D 6D

D [|990403-087-02) WASHER, 7/8 LOCK D 6D
5 950125-001-10 [SWITCH POINT ADJUSTER 1 1
G 910922-020-01|STUD ASSEMBLY, 3/4 X 13 4 4

A [[910922-020 STUD, 3/4 X 13 D 6D

B [[990331-075-02|NUT, 3/4 HEAVY HEX D D

C |[990403-075-02]WASHER, 3/4 LOCK D @

D ||394406 WASHER, THREADED GRIP D) D

E [[990302-075-12|NUT, 3/4 HEAVY SQUARE D M
7 960004-028 |TIE STRAP, 4 HOLE 1 1
8 960002-001 TIE STRAP, 2 HOLE 1 1
9 990130-600-02 |SCREW, 3/4 X 6 LAG 6 6
10 998918-003-01 | JUNCTION BOX, 36 TERMINAL 1 -
11 998693-001  |STRAIGHT FITTING, 2" NPT ADAPTER 2 -
e 998238-036 | CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 -
13 998693-003  |LOCK NUT, 2" NICKEL/BRASS 1 -
14 998532-001  |CLIP, 2" HD CONDUIT (NOT SHOWN) 1 -
15 998192-001 COUPLING, 2" 1 -

L]

e

ALTERNATE MACHINE MOUNTING

O o O O

=— 5 —=4

—1 170

PUINT DRILLING DETAIL

N<==
TRANSIT

MUDEL 6 ELECIRIC

SWITCH MACHINE
PDAPPED LAYUUT

SIGNALS AND COMMUNICATIONS

REVISION

SHEET

0

L OF 1

APPROVED BY

TC

10/26/20

pate | SCP-9
PAGE /

(GT999142X
(G1999142-001X




PART GT999146X  ||[GT999146-001X]|GT999146-002X]|GT995146-003X]
ITEM I NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
o 1 802007X ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
) Id 5 820571-020 ||LUG, SWIVEL POINT 1 1 - -
I 1R 3 960100-001 PLATE, STEEL WASHER 2 2 - -
N Iy —| % 4 990243-525-102/| BOLT, 1,000 X 5.250 SQ HD 4 4 - -
Bommns] I \ | i 9 5 990332-100-02 ||NUT, 1 HEAVY HEX SLOTTED 4 4 - -
o S ¢ Iy L L I 6 |[990403-100-02_|[ WASHER, | LOCK 4 4
N I = 7 990511-200-02 ||[COTTER PIN, 1/4 X 2 4 4 - -
R iy 8 830209-105-02 |[ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
/ﬂf’ ‘ 3 7 A |/830209-105  |[ROD, POINT DETECTOR D = D D
ﬁrﬁ | T N B ||B30200-000-01 |[POINT SOCKET ASSEMBLY D = D D
"o ]| |o | @‘@:: ’{E”‘gj’ 9 S10109-092-01 ||ROD ASSEMBLY, LOCK ROD CONN. 1 - 1 1
L o 1 3 A |[910109-097 |[ROD, LOCK ROD CONN. D = D D
‘ﬁ"*’;‘? ‘ i B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT ) = @) =
Do Eo C |[810522 NUT, 1 1/4 HEAVY HEX CUP NUT ) = @) =
T 10 |[84053-120-01 |[ROD ASSEMBLY, OPERATING 1 - 1 1
| J o A |[840153-120 |[ROD, OPERATING D - D B
g( o T B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT ) - @) )
e |o @ [ — C |/890590-005X |[JAW PIN ASSEMBLY §D) = D D
L© fﬁ{ T i 11 950125-001-10 || SWITCH POINT ADJUSTER 1 1 - -
- L‘;f 12 |[910922-024-02 |[STUD ASSEMBLY, 3/4 X 15 1/? 4 4 - -
M@J A |[910922-024 |[STUD, 3/4 X 15 1/2 D D - -
i B 1[990331-075-02 |[NUT, 3/4 HEAVY HEX D D - -
| C [[990403-075-02 |[WASHER, 3/4 LOCK D D - -
D 1894406 WASHER, THREADED GRIP D D - -
E 1[990300-075-12 |[NUT, 3/4 HEAVY SQUARE D D - -
13 |[920430-002-01 |[LUG ASSEMBLY, POINT DETECTOR 1 - 1 1
14 |[920530-001-01 |[LUG ASSEMBLY, LOCK ROD 1 - 1 1
15 |[941153 COUPLING, THROW BAR 1 - 1 1
— 16 |[998918-003-0][ JUNCTION BOX, 36 TERMINAL 1 - 1 -
17 |[998192-001 |[COUPLING, 2’ 1 - 1 -
i 56 1/ 18 |[998693-001 |[STRAIGHT TITTING, ' NPT ADAPTLR 2 - 2 -
Il 19 |[998238-036 | CONDUIT, 2" GRAY HEAVY WALL, 36" Lg. 1 - 1 -
20 |[860003-0IT |[TIE STRAP, 6 HOLE-3 TIL 1 1 - -
I I o1 |[960002-003 |[TIE STRAP, 4 HOLE 1 1 - -
e © 220 |[995000-008 |[SCREW SPIKE, 24 x 165 MM 10 10 -
E 03 |[820671-016 |[LUG, SWIVEL POINT BALL 1 1 - -
L H LAYOUT NEAR POINT CLUSED 04 ||960501-002  ||SHIM, LATCH PLATE 0 2 - -
25 |[998693-003 |[LOCK NUT, 2 NICKEL/BRASS 1 - 1 -
06 |/998532-001 |[CLIP, 2" CONDUIT (NOT SHOWN) 1 - 1 -
POINT BOLT ASSEMBLY 07 |[990235-005X |[BOLT ASSY, COUPLING DR. 294 1 - 1 -
A 28 |[SM-100 SWITCH MACHINE PLATE REFERENCE ONL
ﬂ j@ 29 |[930327-003X |[BAR, INTERNAL POINT DETECTOR, LH ||REFERENCE ONLY
1 30 |[916005-004X |[ROD, INTERNAL LOCK ROD, LH REFERENCE ONLY
. it = i 31 |[930327-012X |[BAR, INTERNAL POINT DETECTOR, RH||REFERENCE ONLY
0 —0 O O O f 32 |[916005-002X |[ROD, INTERNAL LOCK ROD, RH REFERENCE ONLY
TIE #2 7 X 9 X 12 OPERATING ROD
= G1999146X = ENTIRE KIT
GTS99146-001X = PANELIZATION KIT
GT7999146-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
GT999146-003X = FIELD SWITCH MACHINE KIT (MAINTENANCED>
: NO.20 WELDED 58’-10" 136L.B RE| GTS-278
9% @ QQ j@ NO.20 EQL | WELDED 63'-3” 136LB RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
] NO.16 WELDED 38'-9” 136L.B RE| GTS-274 NO.12 BOLTED 22'-0" 115LB RE| GTS-012
3 1}/16 — — ¥ 'mﬁ’%/ﬂ NO.12 WELDED 36'-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
f [J; Hmlmmm g o NO.12 WELDED 36'-5” 11SLB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
r NO.10 WELDED 31'-6" 136L.B RE| GTS-267 NO.8 BOLTED 16'-6" 136LB RE| GTS-009
TIE #1 7 X 9 X 12 POINT DETECTOR CONNECTING ROD NO.10 WELDED 31'-6" 115LB RE| GTS-282 || NO.8 BOLTED 16'-6" 115LB RE| GTS-008
=y =) NO.20 BOLTED 39'-0" 136LB RE| GTS-263
»1173/4@ 38 1/ NO.20 BOLTED 39'-0" 132L.B RE| GTS-261
15 1/¢2 NO.16 EQL | BOLTED 39'-0" 136L.B RE| GTS-252
NO.16 BOLTED 26’-0”" 136LB RE| GTS-251
_—14 TU&NZDEUT TRYAFI’E LEDNIGNTTH WRE%LHT GO DWG, TU§1NZDEUT TRYAPIE LEDNIGNTTH WE?%LHT GO DWG.

= = MODEL 5
By [ Jhrt D LAYLUT

[
e I R

* ¢ ! D TRANSIT USING SWITCH PLATES
TIE 817 X9 X 12 . LOCK ROD CONNECTING ROD SIGNALS AND COMMUNICATIHNS
6 REVISION | SHEET ~ [APPROVED BY | pate [ SCP—9 |B1433118% 001y
0 |1 0F 1 10 ho/15/00/PAGE 8 |B1dagla-00ek




]

LA LAYDUT FAR POINT CLOSED

J]fl

TIE #2 7 X 9 x 12
=

_ L@EM@%Amﬂ

OPERATING ROD

3 11/16 %

i

TIE #1 7 X 9 X 12

¢ I

FAR POINT DETECTOR CONNECTING ROD

k=4
7 3/4 -
s e

3 3/16 %‘

LA

d /a4

i

LOCK ROD CONNECTING ROD

TIE #1 7 X 9 X 12
5

o

COUPLING DETAIL

PART

ITEM NUMBER DESCRIPTION S
1 802007/X ROD ASSEMBLY, SWIVEL FRONT 1
o 820571-020 |[LUG, SWIVEL POINT P
3 960100-00T PLATE, STEEL WASHER P
/ 990243-525-102 [BOLT, 1.000 X 5.250 SQ HD 4
5 990332-100-02 |[NUT, 1 HEAVY HEX SLOTTED 4
5 990403-100-02 || WASHER, 1 LOCK 4
7 990511-200-02 |[COTTER PIN, 1/4 X 2 4
3 830216-016-01 |[ROD ASSEMBLY, FAR POINT DET 1
g 910109-092-01 ||[ROD ASSEMBLY, LOCK ROD CONN. 1
A |[910109-092  |[ROD, LOCK ROD CONN, D
B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT @)
C ||810522 NUT, 1 1/4 HEAVY HEX CUP NUT @)
10 ||840153-120-01 |[ROD ASSEMBLY, OPERATING 1
A |[B40153-120 |[ROD, OPERATING a
B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT )
C 1/890590-005X |[JAW PIN ASSEMBLY )
1] 950125-001-10 |[SWITCH POINT ADJUSTER 1
12 |[910922-024-02 |[STUD ASSEMBLY, 3/4 X 15 1/? 4
A |[910922-024 |[STUD, 3/4 X 15 1/2 D)
B |/990331-075-02 |[NUT, 3/4 HEAVY HEX D
C [/990403-075-02 ||WASHER, 3/4 LOCK D)
D 11894406 WASHER, THREADED GRIP B
E 1/990302-075-12 |[NUT, 3/4 HEAVY SQUARE D
13 |[920430-002-01 |[LUG ASSEMBLY, POINT DETECTOR 1
14 |/920530-001-01 |[LUG ASSEMBLY, LOCK ROD 1
15 |[941153 COUPLING, THROW BAR 1
16 |[998918-003-01| JUNCTION BOX, 36 TERMINAL 1
L7 |/998192-001 |[COUPLING, 2~ 1
18 |[998693-001 |[STRAIGHT FITTING, 2“ NPT ADAPTER 2
1S ][998238-036 |[CONDULT, 2" GRAY HEAVY WALL, 36" Lg. 1
20 |[860003-011 TIE STRAP, 6 HOLE-3 TIE 1
21 |[960000-003 ||TIE STRAP, 4 HOLE 1
22 |[995000-008 |[SCREW SPIKE, 24 x 165 MM 10
23 |[820681-006 |[LUG, BALL END POINT 1
24 |[960501-002 |[SHIM, LATCH PLATE P
25 [[990235-005X |[BOLT ASSY, COUPLING DR. 2.94 1
26 |[998693-003 |[LOCKNUT, 2” NICKEL/BRASS 1
27 1/998532-001 |[CLIP, 2” CONDUIT (NOT SHOWN) 1
28 |[SM-100 SWITCH MACHINE PLATE REF
29 |[930327-012X |[ROD, POINT DETECTOR, RH REF
30 |[930327-003X |[ROD, POINT DETECTOR, LH REF
31 ||916005-004X |[ROD, NARROW NOTCH LOCK, LH REF
32 |[916005-002X |[ROD, NARROW NOTCH LOCK, RH REF
GT999146-005X = ENTIRE KIT
NO.20 WELDED 58’'-10” 136LB RE| GTS-278
NO0.20 ERL | WELDED 63'-3” 136LB RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
NO.16 WELDED 38'-9” 136LB RE| GTS-274 NO.12 BOLTED 2e'-0" 115LB RE| GTS-012
NO.12 WELDED 36'-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5” 115LB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
NO.10 WELDED 31'-6" 136LB RE| GTS-267 NO.8 BOLTED 16'-6" 136LB RE| GTS-009
NO.10 WELDED 31'-6" 11SLB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
NO.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-261
NO.16 EQL | BOLTED 39'-0" 136LB RE| GTS-252
NO.16 BOLTED 26'-0" 136L.B RE| GTS-251
ST | NEE | heth | WBfRr | ooowe || TOSYRET RE | BT | WR9Rr | oo pwe
B s MODEL O
BF [N DAPPED FAR
TRANSIT POINT LAYOUT

SIGNALS AND COMMUNICATIONS

REVISION | SHEET

0

1 OF 1

APPROVED BY DATE

SCP-9
TC ho/26/20/PAGE 9

GT999146-005X




[ 7j
Al el
L ee
B e
![? 50D 1 e
o] .1
® ® i 7{57? —t
48 1/4 o6 1/¢2
L.H LAYOUT NEAR POINT CLOSED
anl |1
I | 5;5 ﬁ%&ﬂhﬁh ___ana ﬂﬂjlmﬁwﬂ .
L‘t e - (0 0 © Cljme—. f%
TIE #2 7 X 9 X 12 ‘ @—/ OPERATING ROD
=1 \ k=1 70

=l

%
3 11/16 #

SOOOL =

'@Pﬂ i@w/ﬂ

LB
[=p=9ll o o

i L

TIE #1 7 X 9 X 12

L —

POINT DETECTOR CONNECTING ROD

k=4 k=3
/

I
13/4%
15 1/2

37

L A @mﬂ jf\@w;/ﬂ

LOCK ROD CONNECTING ROD

COUPLING DETAIL

PART GT999109X | |GT999109-001X||GTI99109-002] |GTII9109-003X
ITEM 1 NUMBER DESERIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
1 802007X ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
R) 820971-020 LUG, SWIVEL POINT 1 1 - -
3 960100-001 PLATE, STEEL WASHER 2 c - -
4 990243-525-102|| BOLT, 1000 X 5.250 SQ HD 4 4 - -
5 990332-100-02 |[NUT, 1 HEAVY HEX SLOTTED 4 4 - -
G 990403-100-02 || WASHER, 1 LOCK 4 4
7 990511-200-02 ||COTTER PIN, 1/4 X 2 4 4 - -
3 830209-011X ||ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
A 11830209-011 ROD, POINT DETECTOR (D - 5 D
B {1830200-000-01 |/ POINT SOCKET ASSEMBLY D) - 5 D
9 910109-040X ||ROD ASSEMBLY, LOCK ROD CONN, 1 - 1 1
A [1910109-040 ROD, LOCK ROD CONN, o - o D
B [|990331-125-10 |NUT, 1 1/4 HEAVY HEX NUT (2) - 2 )
C ||810922 NUT, 1 1/4 HEAVY HEX CUP NUT (2) - 2 )
10 840120-002x ||ROD ASSEMBLY, OPERATING 1 - 1 1
A [1840120-002 ROD, OPERATING @ - a D
B [|990331-125-02 |INUT, 1 1/4 HEAVY HEX NUT (2> - 2 )
C |1890590-009X || JAW PIN ASSEMBLY o - D) D)
11 920125-001-02 || SWITCH POINT ADJUSTER 1 1 - -
12 910922-020-01 || STUD ASSEMBLY, 3/4 X 15 1/2 4 4 - -
A [1910922-020 STUD, 3/4 X 15 1/2 (O D - -
B [|990331-075-02 [|[NUT, 3/4 HEAVY HEX O D - -
C 1990403-075-02 || WASHER, 3/4 LOCK (D D - -
D 1894406 WASHER, THREADED GRIP O D - -
E [1990302-075-12 [|[NUT, 3/4 HEAVY SQUARE o D - -
13 920430-002-01 ||[LUG ASSEMBLY, POINT DETECTOR 1 - 1 1
14 920530-001-01 ||LUG ASSEMBLY, LOCK ROD 1 - 1 1
15 941153 COUPLING, THROW BAR 1 - 1 1
16 998918-003-01) JUNCTION BOX, 36 TERMINAL 1 - 1 -
17 998192-001 COUPLING, 2" 1 - 1 -
18 998693-001 ||STRAIGHT FITTING, 2” NPT ADAPTER 2 e -
19 998238-036  ||CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 - 1 -
20 860003-011 TIE STRAP, 6 HOLE-3 TIE 1 1 - -
1 960002-003 TIE STRAP, 4 HOLE 1 1 - -
22 1995000-008 SCREW SPIKE, 24 x 165 MM 10 10 - -
23 ||820671-016 LUG, SWIVEL POINT BALL 1 1 - -
24 ||960501-002 SHIM, LATCH PLATE e e - -
25 11990235-005X ||BOLT ASSY, COUPLING DR, 294 1 - 1 1
26 11998693-003 |[LOCK NUT, 2" NICKEL/BRASS 1 - 1 -
27 11998532-001 ||CLIP, 2" HD CONDUIT (NOT SHOWN) 1 - 1 -
8 SM-100 SWITCH MACHINE PLATE REFERENCE ONLY-SUPPLIED BY CN
29 930327-003X ||BAR, INTERNAL POINT DETECTOR, LH REFERENCE [ONLY
30 916005-004X ||ROD, INTERNAL LOCK ROD, LH REFERENCE ONLY
31 930327-012X ||BAR, INTERNAL POINT DETECTOR, RH REFERENCE [ONLY
32 ]|916005-002X ||ROD, INTERNAL LOCK ROD, RH REFERENCE ONLY
GT999109X = ENTIRE KIT

G1999109-001X

PANELIZATION KIT

GT999109-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTION
GT999109-003X = FIELD SWITCH MACHINE KIT (MAINTENANCED
NO.20 WELDED 08-10” 136LB RE| GTS-278
NO.20 EQL | WELDED 63 -3” 136LB RE| GTS-277 NO.12 BOLTED 22’ -0 136LB RE| GTS-013
NO.16 WELDED 38 -9” 136LB RE| GTS-274 || NO.12 BOLTED 22’-0" 115LB RE| GTS-012
NO.12 WELDED 36 -7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5" 115LB RE| GTS-284 || NG.10 BOLTED 16'-6" 115LB RE| GTS-010
NO.10 WELDED 31'-6" 136LB RE| GTS-267 || NO.8 BOLTED 16'-6" 136LB RE| GTS-009
NO.10 WELDED 31'-6" 115LB RE| GTS-282 || NG.8 BOLTED 16'-6" 115LB RE| GTS-008
NO.20 BOLTED 39-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-261
NO.16 EQL | BOLTED 39 -0" 136LB RE| GTS-252
NO.16 BOLTED 26’-0" 136LB RE| GTS-251
vl RPE | BRETH | WFfRr | oo owe || TEET RPE | BRE | WESRr | oo pve
TRANSIT USING SWITCH PLATES
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY| pate | SCP~-9 |P13dal8d" 101
0 |1 OF 1 1€ loses/20|PAGE 10|214441832005%




PART GT999025X  ||GT999025-001| [GT999025-002X
LTEM NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY
1 802007 ROD ASSEMBLY, SWIVEL FRONT L L L
5 800571-020  |[LUG, SWIVEL POINT L L L
3 960100~ 001 PLATE, STEEL WASHER 2 2 2
z; 7 990243-525-102|[BOLT, 1.000 X 5.250 SQ HD 4 4 4
- 5 990332-100-02|[NUT, 1 HEAVY HEX SLOTTED 4 4 4
® 1T & ||990403-100-02 || WASHER, 1 LOCK 4 4 4
) i 990511-200-02 |[COTTER PIN, 1/4 X 2 4 4 4
\ 18 172" - #8, #10, & #12 TURNDUTS 8 830209-011X__|[ROD ASSEMBLY, POINT DETECTOR 1 1 1
el'= T/0's #20, & #1o EXCEPT #l6 WITH 26’ POINTS A |[830209-011 ROD, POINT DETECIOR D D D
77119 1/2 - #16 TURNDUTS WITH 26’ POINTS B_|[830200-000-01 |[POINT SOCKET ASSEMBLY D D D
B g 910109-040X__ |[ROD ASSEMBLY, LOCK ROD CONN. 1 L L
}{E @ A |[S10109-040  |[ROD, LOCK ROD CONN. D D D
B |[990331-125-02|[NUT, 1 1/4 HEAVY HEX @ = &)
? C_|[B105e? NUT, 1 1/4 HEAVY HEX CUP @ @ )
15 22 10 |[840120-002X |[ROD ASSEMBLY, OPERATING L L L
A |[840120-002  |[ROD, DPERATING D D D
B |[990331-125-02|[NUT, 1 1/4 HEAVY HEX = = o
B | C_|[890590-005X || JAW PIN ASSEMBLY D D D
A3 11 950125-001-10 |[SWITCH POINT ADJUSTER
T 12 3%83%27858701 STUD ASSEMBLY, 3/4 X 13 8<1> 8<1> 8<1>
, A - STUD, 3/4 X 13
el 172t - 48, #10, #16 & #20 TURNDUTS B_|[990331-075-02|[NUT, 3/4 HEAVY HEX D D D
25 3/4" ~ #12 TURNDUTS C_|[990403-075-02|[WASHER, 3/4 LOCK D D D
D |[B94406 WASHER, THREADED GRIP D D D
E |[990302-075-12|[NUT, 3/4 HEAVY SQUARE D D D
4J 13 |[990763-300-12|[BOLT, 0.750 X 3.000 HEAVY HEX 4 4 4
9 14 |[990302-075-12|[NUT, 3/4 HEAVY SQUARE 4 4 4
I 15 |[990403-075-02||WASHER, 3/4 LOCK 4 4 4
16 |[998918-003-01 || JUNCTION BOX, 36 TERMINAL L L 0
17 |[998192-00 |[COUPLING, 2’ L L 0
@ 18 |[998693-001 |[STRAIGHT FITTING, 2° NPT ADAPTER| 2 2 0
@@@@ 19 9980238-036 CONDUIT, 2" GRAY HEAVY WALL, 36" Lg 1 1 0
20 |[941153 COUPLING, THROW BAR 1 L L
VIEW ‘A 21 |[920430-002-0L||[LUG ASSEMBLY, POINT DETECTOR 1 L L
20 |[920530-001-01 |[LUG ASSEMBLY, LOCK ROD 1 L L
ﬁi ‘H” 23 |[960004-001 TIE STRAP, 4 HOLE-4 TIE 1 0 0
g 24 |[960000-003  ||TIE STRAP, 4 HOLE-2 TIE 1 0 0
LH LAYOUT NEAR POINT CLOSED 25 |[950002-004 ||TIE STRAP, 4 HOLE-2 TIE 1 0 0
26 |[995000-008 |[SCREW SPIKE, 24 x 165 MM B 0 0
27 |[576100-102_ ||[BUSHING, STEEL 4 4 4
=y 28 |[B20671-016_ ||LUG, SWIVEL POINT BALL I I L
a j@@g . a8 o '@m jﬁ s VETHOD DF MOUNTING 29 |[990235-005K_|[BOLT_ASSY, COUPLING IR, 294 1 1 I
Mo | o O | 4 SWITCH MACHINE 30 998693-003 LOCK NUT, 2” NICKEL/BRASS 1 1 0
! 31 |[998532-001 |[CLIP, 2" HD CONDUIT (NOT SHOWND 1 1 0
| | LOCK ROD CONNECTING ROD TIE #2077 X 9" X 120" ! 32 930327-003X  ||BAR, INTERNAL POINT DETECTOR, LH ||[REFERENCE ONLY
o e 33 |[S16005-004X |[ROD, INTERNAL LOCK ROD, LH REFERENCE ONLY
55 (®) @ 34 |[930327-012X |[BAR, INTERNAL POINT DETECTOR, RH |[REFERENCE ONLY
SEE VIEW "C" 35 |[S16005-002X_|[ROD, INTERNAL LOCK ROD, RH REFERENCE ONLY
@2 Ci [ GT999025X = ENTIRE_KIT
,@@ i GT999025-001X = ENTIRE KIT WITHOUT TIE STRAPS
% i » 2 A a A8 aan GT999025-002X = ENTIRE KIT WITHOUT TIE STRAPS AND JUNCTION BO
T o o / 115
1o < e [Emm] 000 | ] NO.20 WELDED] 58-10" [136LB RE| GTs-278
9 NO.20 FQL | WELDED 63'-3” 136LB RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
~ POINT DETECTOR CONNECTING ROD TIE #2: /P X 9" X 1er-0t t NO.16 WELDED 38'-9” 136L.B RE| GTS-274 NO.12 BOLTED 22'-0" 115L.B RE | GTS-012
g ¥ NO.12 WELDED 36'-7" 136L.B RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-95” 11SLB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE | GTS-010
SEE VIFW “C” NO.10 WELDED 31'-6" 136LB RE| GTS-267 NO.8 BOLTED 16'-6" 136LB RE| GTS-009

NO.10 WELDED 31"-6" 115LB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE | GTS-008

@ N0.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132L.B RE| GTS-261

SEE VIEW “B m (ﬂj{i NO16 EGL | BOLTED| 39'-0° [136LB RE| GIs—252
\ 5 i _— 4 i.t. o a2 2 NO.16 BOLTED | 26'-0" 136LB RE| GTS-251
)

TR 22 g g L I N e T R N A N
i THROW ROD (OPERATING ROD) TIE #3: /77 X 97 X 12/-0" ﬁ
=4 =4
o h 4 MODEL 5
= . B | 4ppED LAYOUT
T ! TRANSIT
Eﬁwgwmmtﬁ 71 SIGNALS AND COMMUNICATILNS
b eI N £ OF SWITCH MACHINE COUPLING DETAIL POINT BOLT ASSEMBLY REVISION | SHEET |APPROVED BY)  pate | SCP-9 E%ggggg%ow
‘ VIEW "B’ TC
0 T 0OF 1 10/26/20/PAGE 111GT7999025-002X




PART (7999335 (GT999335-001X||GT999335-002X] | GT999335-003X]
ITEM 1 NUMBER DESCRIPTION QUANTLTY || QUANTITY || QUANTITY || QUANTITY
. 1 |[802007-00[-02ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
A 2 |[820671-016 |[LUG, SWIVEL POINT BALL 1 1 - -
i 3 |[960100-001  |[PLATE, STEEL WASHER 1 1 - -
- Iy : 4 |[990243-525-109[ BOLT, 1.000 X 5250 SQ HD 2 2 - -
j m— Iy - S |[990332-100-02 |[NUT, 1 HEAVY HEX SLOTTED 2 2 - -
o S ¢ Iy I 6 |[990403-100-02_|[ WASHER, | LOCK 2 2
e i 7 |[990511-200-07|[COTTER PIN, 1/4 X 2 2 2 - -
ER e 8  |[830209-105-02 ||ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
/*n; ~ | v A |[830209-105 |[ROD, POINT DETECTOR D = D D
&TF T | | - B |[830200-000-01 || POINT SOCKET ASSEMBLY D - D D
re1[ls] | f{@ ] S |[910009-092-01 |[ROD ASSEMBLY, LOCK ROD CONN. 1 - 1 1
’;FL | A |[910109-092|ROD, LOCK ROD _CONN, D = D D
S ! i B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT @3 - & e
o £ C |[810522 NUT, 1 1/4 HEAVY HEX CUP NUT @) - @ e
I | ‘L 10 |[B40053-120-01 ||ROD ASSEMBLY, OPERATING 1 - 1 1
I TEW:WJ A |[B40153-120_|[ROD, OPERATING D = D DO
g‘r — B |[990331-125-02 |[NUT, 1 1/4 HEAVY HEX NUT @) - @ e
B i e C |[890590-005X | JAW PIN ASSEMBLY D = D D
— . [ 11 |[950125-00-10 |[SWITCH POINT ADJUSTER 1 1 - -
7o 1o |[910922-024-02 |[STUD ASSEMBLY, 3/4 X 15 1/2 4 4 - -
Ne =2 | ) A |[910922-024|[STUD, 3/4 X 15 1/2 D D = =
e = | oe clle B |[99033[-075-02 |[NUT, 3/4 HEAVY HEX D D - -
0T T | C |[990403-075-02 || WASHER, 3/4 LIOCK D D - -
S | D |[894406 WASHER, THREADED GRIP D B - -
I - | 5 o] % E_|[990302-075-12_|[NUT, 3/4 HEAVY SQUARE D D - -
o | | @ e I°9 g ® | o —1 13 |[920430-002-01 ||LUG ASSEMBLY, POINT DETECTOR 1 - 1 1
. L | © e | I 14 |[920530-001-01 |[LUG ASSEMBLY, LOCK ROD 1 - 1 1
L ees | 15 |[941153 COUPLING, THROW BAR 1 - 1 1
S - — 16 |[998918-003-01[ JUNCTION BOX, 36 TERMINAL 1 - 1 -
17 |[998192-001 |[COUPLING, 2’ 1 - 1 =
i —D 45 14 ¢ 12 18 |[998693-001 |[STRAIGHT FITTING, 2’ NPT ADAPTER 2 - 2 =
o 19 |[998238-036 |[CONDUIT, 2° GRAY HEAVY VALL, 36 Lg|| 1 - 1 =
20 |[860003-01 || TIE STRAP, 6 HOLE-3 TIE 1 1 - -
I I 21 |[960002-003 || TIE STRAP, 4 HOLE 1 1 - -
e © 20 |[995000-008 |[SCREW SPIKE, 24 x 165 MM 10 10 -
LH LAYOUT, NEAR POINT CLOSED 53 |[960500-002 || SHIM, LATCH PLATE > 2 - -
24 |[990235-005X |[BOLT ASSY, COUPLING 1 - 1 1
25 |[9001014-001-01 GUIDE ASSEMBLY, RAIL 2 2 - -
26 |[998693-003 |[LOCKNUT, 2" NICKEL/BRASS 1 - 1 -
POINT BOLT ASSEMBLY 27/ |[998532-001 |[CLIP, 2° CONDUIT (NOT SHOWND 1 - 1 -
28| SM-100 SWITCH MACHINE PLATE REFERENCE ONLY-SUPPLIED BY CN
29 1[930327-012X_|[ROD, POINT DETECTER RH REFERENCE ONLY
30 ||930327-003X |[ROD, POINT DETECTOR LH REFERENCE ONLY
31 |[916005-004X_|[ROD, NARROW NOTCH LOCK, LH REFERENCE ONLY
32 - ROD, NARROW NOTCH LOCK, RH REFERENCE ONLY
aa ] ?L@n&zﬂ_{l F@ 916005-002X

- —— f GT999335 = ENTIRE KIT
e gy o eI 2o = ~ 5 G7999335-001X = PANELIZATION KIT
= GT999335-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
GT999335-003X = FIELD SWITCH MACHINE KIT (MAINTENANCE
COUPLING DETAIL
NO.20 WELDED 58'-10” 136LB RE| GTS-278
NO.20 EQL | WELDED 63'-3” 136LB RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
@@ NO.16 WELDED 38'-9” 136LB RE| GTS-274 NO.12 BOLTED 22'-0" 115LB RE| GTS-012
NO.12 WELDED 367" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5” 11SLB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
3 11/16 ] a A NO.10 WELDED| 31'-6" 136LB RE| GTS-267 || N0.8 BOLTED | 16'-6” 136LB RE| GTS-009
% T HH ﬂ NO.10 WELDED 31'-6" 11S5LB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
@ L NO.20 BOLTED 39'-0" 136LB RE| GTS-263
r NOC.20 BOLTED 39'-0" 132LB RE| GTS-261
TIE #1 7 X 9 X 12 POINT DETECTOR CONNECTING ROD NO.16 EQL | BOLTED 39'-0" 136L.B RE| GTS-252
k=1 k=4 NO.16 BOLTED 26'-0" 136LB RE| GTS-251
7 3/ 4= 38 1/ TURNOUT RAIL POINT RAIL TURNOUT RAIL POINT RAIL
5 1/2 SIZE TYPE | LENGTH WEIGHT | GH DWG SIZE TYPE | LENGTH WEIGHT | GH DWG

= = MODEL 5

e ;@@j@@ i T — f@b TRANSIT USING SWITCH PLATES

TIE #1 7 X 9 X 12 LOCK ROD CONNECTING ROD SIGNALS AND CDMMUNICATIDNS

@Jﬁ N REVISION | SHEET  |APPROVED BY | pate | SCP—9 (14434325 g
0 |1 0F 1 U ho/26/20/PAGE 12|T333322-00

><

>




ITEM PART GT999148X | |GT999148-001X ||GT999148-002X| |GTI99148-003X
NUMBER|| NUMBER DESCRIPTION QUANTITY || QUANTITY || QUANTITY || QUANTITY
! 1 802007X ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
= I 0 820571-020  |[LUG, SWIVEL POINT 1 1 - -
\\\:ZE,:Z:Z:?J —£—9 3 560100-001 PLATE, STEEL WASHER 2 2 - -
W i 4 990243-525-103| BOLT, 1.000 X 5,250 SQ HD 4 4 - -
:5E5:5:5‘:5 5 990332-100-02|[NUT, 1 HEAVY HEX SLOTTED 4 4 - -
v 2 990403-100-02|| WASHER, 1 LOCK 8 8 -
3553333533 7 990511-200-02 |[COTTER PIN, 1/4 X 2 4 4 - -
e o ¥ I 8 830205-105-02|[ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
W o 4| [F {7 A__|[830205-105_|[ROD, POINT DETECTCR D - D D
N zr B |[830200-000-01 |[POINT SOCKET ASSEMBLY ) - D )
A 9 910109-140-01 |[ROD ASSEMBLY, LOCK ROD CONN. 1 - 1 1
VN I ODANS A |[910109-140_||ROD, LOCK ROD CONN, D - ) )
N B ||990331-125-02|[NUT, 1 1/4 HEAVY HEX NUT @ - @ @
AN C_|[B10522 NUT, T 1/4 HEAVY HEX CUP NUT @) = ) )
W o & 10 840153-102-01 |[ROD ASSEMBLY, OPERATING 1 - 1 1
NN @ |TE | — 1 A |[B40153-102  |[ROD, OPERATING M - M M
| - B |[990331-175-02|[NUT, T 1/4 HEAVY HEX NUT D) - @ )
RN AN C |[890590-005X ||JAW PIN ASSEMBLY 6D - 6B D
| :;:;:;:;E;:;:;:; 21 1/2 11 950125-001-10 ||[SWITCH POINT ADJUSTER 1 1 - -
i;i;l;l;tgijl:;i; 12 820671-016  |]LUG, SWIVEL POINT BALL 1 1 - -
A 13 998918-003-0L|[JUNCTION BOX, 36 TERMINAL, ALUM, 1 - 1 -
\;\5\;\5F5\;\5\; 14 998192-001 COUPLING, 2" 1 - 1 -
‘ ‘ ® 1 15 998693-001  ||STRAIGHT FITTING, 2° NPT ADAPTER ° - 2 -
@ﬂ ——9 — 16 998238-036  ||CONDULT, 2" GRAY HEAVY WALL, 36’ Lg 1 - 1 -
i 17 920430-008-01|/LUG ASSEMBLY, POINT DETECTOR 1 - 1 1
| 18 920530-001-01 ||LUG ASSEMBLY, LOCK ROD 1 - 1 1
19 860003011 TIE STRAP, 6 HOLE-3 TIE 1 1 - -
20 960006-001 || TIE STRAP, 4 HOLE-2 TIE 3-3/4" DROP 1 1 -
21 995000-008  ||SCREW SPIKE, 24 x 165 MM 10 10 - -
oD 910922-024-02|[STUD ASSEMBLY, 3/4 X 15 1/2 4 4 - -
A 910922-024 STUD, 3/4 X 15 1/2 D) D) - -
‘ B |[990331-075-02|[NUT, 3/4 HEAVY HEX D D) - =
48 1/ o6 1/2 C_|[990403-075-02||WASHER, 3/4 LOCK D D - -
D [894406 \WASHER, THREADED GRIP 6D @ - -
E ([990302-075-12|[NUT, 3/4 HEAVY SQUARE D) D) - -
LH LAYOUT NEAR PUINT CLUOSED 23 |[998693-003 ||LOCK NUT, 2° NICKEL/BRASS 1 - 1
@ o4 998530-001  |[CLIP, 2 HD CONDULT (NOT SHOWN) 1 - 1 -
j@ 25 941161 COUPLING, THROW BAR 1 - 1 1
lﬂi\ a m N . aa o @m pa A 26 990235-005X |[BOLT ASSY, COUPLING DR .94 1 - 1 -
— : st s Coc O | j
\ 2 GT1999148X = ENTIRE KIT
TIE #2077 X 9" X 12'-0"
@ - G1999148-001X = PANELIZATION KIT
G1999148-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTIOND
GT1999148-003X = FIELD SWITCH MACHINE KIT (MAINTENANCE)
‘ j@@ a a A &8 g @m ji@ﬁ‘w%/ﬂ
@ T T e
‘ Lot ‘ ‘é NO.20 WELDED 58'-10” 136L.B RE| GTS-278
” ” , P NO.20 EQL | WELDED 63'-3” 136L.B RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
= QDINT DETECTOR CONNECTING ROD TIE #2 /7 X 9" X 1270 J NO.16 WELDED 38'-9” 136L.B RE| GTS-274 NO.12 BOLTED 22'-0" 115LB RE| GTS-012
NO.12 WELDED 36'-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5" 115LB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
NO.10 WELDED 31'-6" 136L.B RE| GTS-267 NO.8 BOLTED 16’-6" 136L.B RE| GTS-009
NO.10 WELDED 31'-6" 11SLB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
NO.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-261
jt NO.16 EQL | BOLTED 39'-0” 136L.B RE| GTS-252
" N NO.16 BOLTED 26'-0" 136LB RE| GTS-251
i 2 a a A8 8 a — J @—%A/ﬂ TURNOUT RAIL POINT RAIL cO Dwe, || TURNOUT RAIL POINT RAIL cO DWE
w 1 SIZE TYPE | LENGTH | WEIGHT ‘ SIZE TYPE | LENGTH | WEIGHT ‘
THROW ROD (OPERATING ROD) TIE #3177 X 9" X 12'-0" j
e N\ GRANDMASTER
e
~—& SIGNALS AND COMMUNICATIONS
APPROVED BY —qg 0]299148X
POINT BOLT ASSEMBLY REVISION | SHEET TC paTE | SCP =9 | 01488148 001x
COUPLING DETAIL VIEW "D 0 |1 OF 1 10/26/20|PAGE 13/£1443118-085%




SEE VIEW “B” :

SEE VIEW ”C”
i

\

e &y

]/SEE VIEW A"

B
-
=}

® ®

el ah

LRA RN

A

\l\’\’\l\l\l\/\’\l
\l\l\ﬂ\l\/\ﬂ\’\/\l
\l\’\d\l\’\d\’\’\l

N ’\ NN NN NN
NN,
\’\’\’\’\’\’\’\’\’

| d\l\l\d\l\l\d\/\l\l

R
4:/
7,
7,

Y
AY
IR
AN

R

1l s
N
N

LA LAYOUT NEAR PUOINT CLOSED

296 1/2

A 8 a

oo

;e

- — —illii_ _eCIsHl|

LOCK ROD CONNECTING RUD

o

\
L@

1%
T

! ¢
: |

PUINT DETECTOR CONNECTING ROD

imi L

L&

THROW ROD (OPERATING RUD>

22989

VIEW “B”

|
—46 1/

= O—=—{

’<*785 7/8—%&
! 1

r\ \

10

¢ OF SWITCH MACHINE

é

VIEW SHOWING SCREW
SPIKE ASSEMBLY

ITEM PART DESCRIPTION GT999108X | |GT999108-001)|GT999108-002X| [GT999108-003X
/—@ NUMBER NUMBER QUANTITY || QUANTITY || QUANTITY || QUANTITY
1 802007-001-03 ||[ROD ASSEMBLY, SWIVEL FRONT 1 1 - -
1 P 8205/1-020 ||LUG, SWIVEL POINT 1 1 - -
——9 7 3 960100-001 PLATE, STEEL WASHER 2 ? - -
i 4 990243-525-104||BOLT, 1000 X 5.250 SQ HD 4 4 - -
18 172" - #8, #10, & #12 TURNOUTS 5 990332-100-02|[NUT, T HEAVY HEX SLOTTED 4 4 - -
21~ T/0's #20, & #16 EXCEPT #16 W/26" POINTS 6 990403-100-02 || WASHER, 1" LOCK 8 8 - -
19 1/2" — #16 TURNDUTS WITH 26" POINTS 7 990511-200-02 ||COTTER PIN, 1/4 X 2 4 4 - -
I 8 830209-105-02||ROD ASSEMBLY, POINT DETECTOR 1 - 1 1
-4 g 4?( A 1(830009-105  |[ROD, POINT DETECTIR D) - D) )
B 1[830200-000-01 ||POINT SOCKET ASSEMBLY D) - M M
zr 9 910109-140-01 ||ROD ASSEMBLY, LOCK ROD CONN. 1 - 1 1
15 e A |[910109-140 ROD, LOCK ROD CONN. D) - M M
B 1[390331-125-02|[NUT, T 1/4 HEAVY HEX NUT @) - @) @
C |l8w052e2 NUT, T 1/4 HEAVY HEX CUP NUT = - @) )
10 840153-102-01 ||R0D ASSEMBLY, OPERATING 1 E 1 1
e i T A |[840153-102  ||ROD, OPERATING D) - D) )
7 B 1(990331-125-02|[NUT, I 1/4 HEAVY HEX NUT 6) - @) )
C 1/890590-005x |[JAW PIN ASSEMBLY ) - D )
cl 172" — #8, #10, #16 & #20 TURNOUTS 11 950125-001-10 ||SWITCH POINT ADJUSTER 1 1 - -
25 3/47 — #12 TURNOUTS B 820671-016  ||LUG, SWIVEL POINT BALL 1 1 - -
13 998918-003-01|[JUNCTION BOX, 36 TERMINAL, ALUM. 1 - 1 -
14 998192-001 __||COUPLING, 2” 1 - 1 -
15 998693-001  ||CONNECTOR, 2° NPT ADAPTER R - E -
16 998738-036 | ICONDUIT, 2° GRAY HEAVY WALL 1 - 1 -
17 9°0430-008-01|[LUG ASSEMBLY, POINT DETECTOR 1 - 1 1
18 920530-001-01 ||LUG ASSEMBLY, LOCK ROD 1 Z 1 1
19 960004-001  ||TIE STRAP, 4 HOLE-4 TIE 1 1 - -
20 |l960006-001  ||TIE STRAP, 4 HOLE-4 TIE 3-3/4" DRIOP 1 1 -
o1 960000-004  ||TIE STRAP, 4 HOLE-2 TIE 1 1 - -
22 1l995000-008  |ISCREW SPIKE, 24 x 165 MM 20 20 - -
VIEW 8’ 23 |IR961495-008 |[SADDLE PLATE, SWITCH MACHINE 2 ? - -
24 |[990031-300-02|[BOLT, 0.750 X 3" SQUARE 4 4 E E
25 11990403-075-07)|WASHER, 3/4 LOCK 4 4 E E
26 |1990331-075-02||NUT, 3/4 HEAVY HEX 4 4 -
METHOD OF ATTACHING MOUNTING 27 990763-300-12||BOLT, 1"-8 X 3" HEAVY HEX 4 4 - -
PLATE TO SWITCH MACHINE 28 11998693-003 |[LOCK NUT, 2" NICKEL/BRASS 1 - 1 -
@ﬂ]ﬂ j@ a 29 |[998532-001 ||CLIP, 2" HD CONDUIT (NOT SHOWN 1 - 1 -
) ‘éj 30 |[941161 COUPLING, THROW BAR 1 1 1 1
4 31 990235-005X |[BOLT ASSY, THROW BAR 1 1 1 1
TIE #20 7" X 9" X 120" | ¢
GT999108X FNTIRE KIT
GT999108-001X = PANELIZATIUN KIT
GT1T999108-002X = FIELD SWITCH MACHINE KIT (NEW CONSTRUCTILND
@mﬁ GT1999108-003X = FIELD SWITCH MACHINE KIT (MAINTENANCED
=Y
B
TIE #20 7" X 9 X 12'-0"| §
@—/ NO.20 WELDED] 58'-10° [136LB RE| GTs-27/8
NO.20 EQL | WELDED 63'-3” 136L.B RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
NO.16 WELDED 38'-9” 136L.B RE| GTS-274 NO.12 BOLTED 22'-0" 115LB RE| GTS-012
(:) \ NO.12 WELDED 36'-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
J j_C NO.12 WELDED 36'-5" 115LB RE| GTS-284 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
a VA8 a a é‘é NO.10 WELDED 31'-6" 136L.B RE| GTS-267 NO.8 BOLTED 16’-6" 136L.B RE| GTS-009
j NO.10 WELDED 31'-6" 11SLB RE| GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
9 NO.20 BOLTED 39'-0" 136LB RE| GTS-263
TIE #3077 X 97 X 12'-07 J NO.20 BOLTED 39'-0” 132LB RE| GTS-261
NO.16 EQL | BOLTED 39'-0" 136L.B RE| GTS-252
NO.16 BOLTED 26'-0" 136LB RE| GTS-251
VIEW ‘D TU&NZDEUT TRYAFI)E LEDNIGNTTH WRE%LHT GO DWG, TU§INZDEUT TRYAPIE LEDNIGNTTH WRE%LHT GO DWG.
COUPLING DETAIL TRANSIT USING SWITCH PLATES
SIGNALS AND CUOMMUNICATILNS
_q |6T999108X
SOINT BOLT ASSEMELY REVISION | SHEET APPRDTVCED BY|  pate | SCP-9 %%g%g,%%




~® 8]

4

76\[, ? j

] SEE VIEW "A”

18 /2" -

#8, #10, & #12 TURNDOUTS

cl’= T/0s #20, & #16 EXCEPT #le WITH 26" POINTS

/719 172" -

O

1

oo L L_1J 0]
[°]
(ol
N

SEE VIEW "B"

=T

AN AN

AY l\ NN NN N W
NN,
\’\’\’\’\’\’\’\’\’

77,
ﬂ:l
2,
7,

N
N

N

#16 TURNOUTS WITH 26" POINTS

2l 172" — #8, #10, #16 & #20 TURNOUTS

25 3/47

IR

48 1/8

LA LAYOUT NEAR PUOINT CLOSED

a A 8 A
w0 O |

A

[

@/
ayEA &
EXXX]

=

THROW ROD (OPERATING ROD>

w
TIE #3727 X 97 X 12-0"

=2/ 1/8

e

=1

9 1/8F

™

-

9

7

VIEW SHOWING TIE
ADZE DETAIL ON
TIE #2 & #3,

¢ OF SWITCH MACHINE

VIEW "B”

COUPLING DETAIL

oo

i
2

7

9

o

PUINT BOLT ASSEMBLY

- #12 TURNOUTS

VIEW "A"

i

)

7

METHOD OF MOUNTING

SWITCH MACHINE

ITEM PART GT999071X

NUMBER|| NUMBER DESCRIPTION QUANTITY
1 802007X ROD ASSEMBLY, SWIVEL FRONT 1
o 820571-020  |[LUG, SWIVEL POINT P
3 960100-001 PLATE, STEEL WASHER 4
4 990743-575-102)[BOLT, 1.000 X 5250 SQ HD 4
5 990332-100-02||NUT, T HEAVY HEX SLOTTED 4
A 990403-100-02 ||WASHER, 1 LOCK 4
7 990511-200-02 |[COTTER PIN, 1/4 X 4
8 830209-101-00 ||ROD ASSEMBLY, POINT DETECTOR 1

A 1[830209-10T ROD, POINT DETECTOR D

B |[830200-000-01 |[POINT SOCKET ASSEMBLY 4D
g 910109-040X  ||ROD ASSEMBLY, LOCK ROD CONN, 1

A~ |[S10T09-040 ROD, LOCK ROD CONN, D

B |[990331-125-02|[NUT, 1 1/4 HEAVY HEX NUT (@

C |[810572 NUT, T 1/4 HEAVY HEX CUP NUT @
10 840120-002X |[ROD ASSEMBLY, OPERATING 1

A |[840120-002 ROD, OPERATING (D

B |[990331-125-02|[NUT, 1 1/4 HEAVY HEX NUT @

C |[850590-005X || JawW PIN ASSEMBLY D
11 950125-001-10 |[SWITCH POINT ADJUSTER 1
B 910922-020-01 ||STUD ASSEMBLY, 3/4 X 13 4

A |[910922-020  |[STUD, 3/4 X 13 M

B |[990331-075-02|NUT, 3/4 HEAVY HEX D

C  |/990403-075-02|| WASHER, 3/4 LOCK D

D |[894406 WASHER, THREADED GRIP a

E |[990302-075-12|[NUT, 3/4 HEAVY SQUARE D
13 820671-016  ||LUG, SWIVEL POINT BALL 1
14 998918-003-01 || JUNCTION BOX, 36 TERMINAL 1
15 998192-00  ||COUPLING, ¢” 1
16 998693001 |[STRAIGHT FITTING, 2’ NPT ADAPTER P
17 998238-036 | [CONDULT, 2" GRAY HEAVY WALL 36" Lg 1
18 920430-008-01|[LUG ASSEMBLY, POINT DETECTOR 1
19 920530-001-01 || LUG ASSEMBLY, LOCK ROD 1
20 960004001 TIE STRAP, 4 HOLE-4 TIE 1
21 560002-003 TIE STRAP, 4 HOLE-2 TIE 1
27 560002-004 TIE STRAP, 4 HOLE-2 TIE 1
23 995000-008 SCREW SPIKE, 24 x 165 MM 12
o4 990763-300-12)[ BOLT, 0.750 X 3.000 HEAVY HEX 4
o5 990302-0/5-12| NUT, 3/4 HEAVY SQUARE 4
o6 990403-075-02)| WASHER, 3/4 LOCK 4
27 976100-107 BUSHING, STEEL 4
28 998693-003 || LOCK NUT, 2" NICKEL/BRASS 1
29 998532001 |[CLIP, 2” HD CONDUIT (NOT SHOWN) 1
30 941161 COUPLING, THROW BAR 1
31 990235-005X || BOLT ASSY, COUPLING DR. 2.94 1

NO.20 WELDED 58'-10” 136LB RE| GTS-278
NO.20 EQL | WELDED 63'-3" 136LB RE| GTS-277 NO.12 BOLTED 22'-0" 136LB RE| GTS-013
NO.16 WELDED 38'-9” 136LB RE| GTS-274 NO.12 BOLTED 22’'-0" 115LB RE| GTS-012
NO.12 WELDED 36'=-7" 136LB RE| GTS-271 NO.10 BOLTED 16'-6" 136LB RE| GTS-011
NO.12 WELDED 36'-5" 115LB RE| GTS-P84 NO.10 BOLTED 16'-6" 115LB RE| GTS-010
NO.10 WELDED 31'-6" 136LB RE| GTS-267 NO.8 BOLTED 16'-6" 136LB RE| GTS-009
NO.10 WELDED 31'-6" 115LB RE | GTS-282 NO.8 BOLTED 16'-6" 115LB RE| GTS-008
NO.20 BOLTED 39'-0" 136LB RE| GTS-263
NO.20 BOLTED 39'-0" 132LB RE| GTS-261
NO.16 EQL | BOLTED 39'-0" 136LB RE| GTS-252
NO.16 BOLTED 26'-0" 136LB RE| GTS-251
TURNOUT RATL POINT RAIL TURNOUT RAIL POINT RAIL

SIZE TYPE LENGTH WEIGHT | GO DWG SIZE TYPE LENGTH WEIGHT | G0 DWG

TRANSIT USING SWITCH PLATES
REVISION | SHEET  |APPROVED BY| pate | SCP-9
0 |1 OF 1 C hospeseolpace 190




PART QUANTITY||QUANTITY

ITEM NUMBER DESCRIPTION NEAR POINT||FAR POINT
899137-001X NEAR POINT CONNECTION GTa99137-01X ||6T8991370-01eX
- %6 1/2 - 1 |[802007X FRONT ROD ASSEMBLY 1 1
2 |[820571-020 LUG, SWIVEL POINT 2 2
3 |[960100-001 WASHER PLATE 1 4
4A |[990243-425-101 |[BOLT, 1'-8 X 4 1/4" SQ 2 2
: 4B |[990243-525-102 ||BOLT, 1'-8 X 5 1/4” SQ 2 2
\ ) 4C |[990243-600-102 |[BOLT, 1'-8 X 6 SO 2 2
5 [990332-100-02 ||NUT, 1 HEAVY HEX SLOTTED 4 4
6 |[990403-100-02 _||WASHER, 1 LOCK 4 4
7 |[990511-200-02_|[COTTER PIN, 1/4" X 2" 4 4
8 |830577-004-01 ||ROD ASSY, SWITCH CIR CONT (Near Pon®| 1 -
S |[816439-001X ROD ASSY, LOCK ROD CONNECTING ] ]
A |[816439-001 ROD, LOCK ROD CONNECTING D D
B (99033112502 |[NUT, I 1/4 HEAVY HEX B B
C |[810522 NUT, 12 1/4 HEAVY HEX CUPPED @ B
; 10 |[910922-020-01_||STUD ASSY, 3/4 X 13 3 3
. A ||910922-020 STUD, 3/4 X 13 (D 5
: @ B |[990331-075-02 || NUT, 3/4 HEAVY HEX D B
) C |[990403-075-02 || WASHER, 3/4 LOCK e %
. | D |[894403 WASHER, GRIP RE 0
B s E |[990300-075-12_||NUT, 3/4 HEAVY SQUARE D &
' 11 |[998918-001-25 || JUNCTION BOX, 36 TERMINAL 1 1
85 1/2 12 |[998693-002 CONNECTOR, 2° 90° NPT ADAPTER > >
13 |[998693-001 CONNECTOR, 2 NPT ADAPTER 2 2
14 |[998238-036 || CONDULT, 2° GRAY HEAVY WALL 2 2
108 15 |[860201 TIE STRAP 1 !
- 16 _|[995000-008 SCREW SPIKE, 24 X 165 WM 4 4
17 |[820671-016 [UG, SWIVEL POINT BALL ] ]
18 |[860202 TIE STRAP | I
19 |[856401-005-03 || CIRCUIT CONTROLLER ] ]
20 |[830578-004-01 |[ROD ASSY, SWITCH CIR CONT (Far Pointy|| - 1
(10){0A(08(0c{oDop) 21 |[998693-003 LOCK NUT, 2 NICKEL BRASS 4 4
jﬁ {gp- ﬁ@@é — 22 1[998532-001 CLIP, 2’ HD CONDUIT (NOT SHOWND P 2
o 7 i L G
N
7' X 9 X 16" TIES L 18 _
-4 ¥ ¥

899137-002X FAR POINT CONNECTION

%ﬂ | @

o
<
C
B @]

85 1/2

A /(M SWITCH LayDuT

B 4 APPLIED T 9B
TRANSIT cLeCIRIC LUCK

A

XXX

SIGNALS AND COMMUNICA TTHONS

REVISION | SHEET  |APPROVED BY |  paTg SCP=9 161899137-001X
0 |1 OF 1 TC  [10/26/20|PAGE 16/0189913/-002X




ITEM PART
NUMBER NUMBER DESCRIPTION GTY QTY
(GT899137-003X |GT899137-004X
1 801001-001X FRONT ROD ASSEMBLY 1 1
2 820571-020 LUG, SWIVEL 1 1
3 820671-016 LUG, SWIVEL POINT BALL 1 1
4 990043-525-102|[BOLT, 1.000 X 5250 SQ HD 4 4
0189918 /-00 30 NEAR PULNT CURNEC TN 5 990332-100-02 ||NUT, HEAVY HEX SLOTTED 4 4
6 990403-100-0° ||WASHER, 1.000 LOCK 4 4
L / 990511-200-02 |[COTTER PIN, 0.250 X 2.000 4 4
;@;f,;;j; T Tee 8 960100-001 PLATE, STEEL SHIM P 2
ol || | oll® 9 830574-004-01X |[ROD ASSY, CC CONNECTING (NEAR) 1 -
10 |[998918-003-01 ||JUNCTION BOX ASSY 1 1
11 |[998693-001 CONNECTOR, 2" STRAIGHT 1 1
12 |[995000-008 SCREW SPIKE, 24 X 165 mn 4 4
13 |[998238-036 CONDULT, 2" GRAY HEAVY WALL, 36" LG 2 2
=@ gj/ 14 |/830578-004-03 ||ROD ASSY, CC CONNECTING (FAR) - 1
£ |9/l 15 |[998693-003 LOCK NUT, 2" NICKEL/BRASS 1 1
16 ||998532-001 CLIP, 2" CONDUIT (NOT SHOWND 2 2
SCC 100 17 |[860002-037 TIE STRAP 4 HOLE-2 TIE 1 1
@/ 18 |[920400-004X  |[LUG ASSY, POINT DETECTOR 1 1
| 9 JIN/A Scc-100 REF REF
| ®
12 H!IIH
L o
56 1/2 O@l @
ﬁ\\ Aﬂﬁyi m@ﬂ
B @ @ o o bus =

NEAR POINT CONNECTION

NEAR _POINT ||FAR PUINT

G18991357-003X = COMPLETE LAYOUT — NEAR POINT CONNECTION
G189915/-004X = COMPLETE LAYOUT — FAR POINT CONNECTION

RAIL MOUNTED CIRCULT

FAR_POINT_CONNECTION

R 4 CONTROLLER LAYOUT

GT899137-004X FAR PUINT CONNECTION

TRANSTIT | WIIH FRONT RUD ASSMBLY

SIGNALS AND COMMUNICA TIONS
REVISION | SHEET |APPROVED BY|  paTE | SCP =9 |57899137-003Y
0 |1 OF 1 TC 10/P6/20|PAGE 17|0187913/-0044




TN oART oN NEAR POINT |[FAR POINT
NUMBER NUMBER NUMBER DESCRIPTION Q1Y QTY
(T899137-005X|GT899137-006X
1 820671016 02-00-601 _ ||LUG, SWIVEL POINT BALL 1 1
? 990243-525-102 || 0°-46-541 |[BOLT, 1000 X 5.250 SQ HD 7 2
3 990332-100-02 02-44-884 |NUT, HEAVY HEX SLOTTED > 2
B 4 590403-100-02 02-44-883 ||WASHER, 1000 LOCK 5 2
899137-000X NEAR POINT CONNECTION 5 |[990511-200-02 00-46-467 |[COTTER PIN, 0.250 X 2.000 5 5
6 560100-001 00-44-844 ||PLATE, STEEL SHIM 1 1
B 7 830574-004-01X || 02-01-67/8 _||ROD ASSY, CC CONNECTING (NEAR) 1 -
gl N e g 598918-003-01 02-34-227 ||JUNCTION BOX ASSY 1 T
- @ff&j; i & g 598693-001 02-44-65] ||CONNECTOR, 2° STRAIGHT 0 0
= 10 |[995000-008 01-29-009  ||SCREW SPIKE, 24 X 165 MM 4 4
N 11 1/998238-036 00-44-650 ||CONDUIT, 2 GRAY HEAVY WALL, 36' LG ? 2
o %:m T 7 |[8305/8-004-03 || 02-01-6/9 |[ROD ASSY, CC CONNECTING (FAR) - 1
| |L : 13 1/998693-003 02-00-064 ||LOCK NUT, 2 NICKEL/BRASS 1 1
I a@’ij —_ Je]e 4 1/998532-001 02-00-063 _||CLIP, 2" CONDULT (NOT SHOWN) 7 2
£ el e 15 |[860002-037 02-01-525  ||TIE STRAP 4 HOLE-2 TIE 1 1
16 |/920400-004X 02-01-680 _ ||LUG ASSY, POINT DETECTOR 1 1
N SCC 100 j 7 1[998688-034 02-00-292 _|ICONNECTOR, 1-1/2" STRAIGHT 1 1
@/ 18 02-00-727 _|ISCC-100 RET RET
)
e \ © O
E— L® ® ® ® @i ﬁ
/ @I B |
56 1/2 °l ,
%\Ar{ﬂxi m
A PO OO 89913/-005X = COMPLETE LAYOUT — NEAR POINT CONNECTION
. 89915/-006X = COMPLETE LAYOUT — FAR POINT CONNECTION
[N ""@ Jﬂi
—) XX [ —
£AR_POINT_CONNECTION ~© RAA /1 VIUNTED CIRCUIT
899137-006X FAR POINT CONNECTION . ' CUNTROLLER LAYDUT
TRANSIT WITHOUT FRONT RUD ASSMBLY
SIGNALS AND COMMUNICATIONS
REVISION | SHEET  |APPROVED BY|  paTE | SCP =9 |571899137-005)
0o |1 0F 1 TC 10/26/20|PAGE 18|0189913/-006X




22

21

[NEAR_POINT|[FAR_POINT]

eld . o [efe
=] | )

[o]
o
@@E®
L

'—T:ﬁi
®‘®\
=3

@
o o
@

Bli®

Egz [~ e
ANE

e}
BB

o

A Arr‘@j—i ﬂ

e ) © ©
| le ® ° bo
56 1/2 38 7/8

NI
SALMIIdS
a9

NEAR POINT CONNECTION

ﬂ: L0 "E‘,&!

—] Y XX

FAR POINT CONNECTION

ITEM PART (61899138-003X||GT899138—-004X
NUMBER||  NUMBER DESCRIPTION QTY. QTY.
1 |[B20671-016 _ |[LUG, SWIVEL POINT BALL 1 w
0 |[990243-525-102|[BOLT, 1.000 X 5.250 SQ HD 2 2
3 ||990332=100-02 |[NUT, HEAVY HEX SLOTIED 2 2
4 ||990403-100-02 |[WASHER, 1.000 LOCK 2 2
5 |[990511-200-02 |[COTTER PIN, 0.250 X 2.000 2 2
6 |[960100-001 PLATE, STEEL SHIM w 1
7 |[830574—006-03 |[ROD_ASSY, CC_CONNECTING (NEAR) 1 =
8 (860202 SUPPORT TIE STRAP - w
9 |/970922-020-01 ||STUD ASSY, 0.750 X _12.000 3 3
10 ||998918-003-01 || JUNCTION BOX ASSY w w
11 |[998693-001 CONNECTOR, 2°__SIRAIGHT 2 2
12 |[995000-008 || SCREW SPIKE , 24 X 165 MM 4 5
13 |1996238-036 __||CONDUIT, 2 GRAY HEAVY WALL, 36" Lg 2 2
T4 |I330578-004—02 |[ROD_ASSY, CC_CONNECIING (FAR) - w
75 |1998695-003 __||[LOCK NUT, 2" NICKEL/BRASS 2 2
16 |[998532-001 CLIP, 2” CONDUIT (NOT_SHOWN) 2 2
17 |[860002-037 | TIE STRAP 4 HOLE—2 TIE 2 2

G1899138-005X = COMPLETE LAYOUT — NEAR POINT CONNECTION
G1899138-004X = COMPLETE LAYOUT — FAR POINT CONNECTION
E & TIE MOUNTED
. ' SWITCH CIRCUIT
CONTROLLER LAYOUT
TRANSI|T DOES NOT INCLUDE FRONT ROD
SIGNALS AND COMMUNICATIONS
REVISION | SHEET ~ |APPROVED BY DATE SCP—9]61899138-003%
0 |1 of 'C 110/26/20|PAGE 19| 61899138004




22

o C

N

X

ﬁ
1

| |© i = ‘
| |® © ° © @ 18] N .
%é%
56 1/2 38 7/8
W\Arﬂﬂj M@m H - “ a4 éﬁ% i
N =
NEAR POINT CONNECTION
SR X —

FAR POINT CONNECTION

TNEAR POINTIEAR POINT]
[TEM PART GT1899138-001X|GT899138—-002X
NUMBER|  NUMBER DESCRIPTION Q1Y QrY.
1 802007X FRONT ROD ASSEMBLY 1 1
2 820571-020 LUG, SWIVEL 1 1
3 1[82067T-076  |ILUG. SWIVEL POINT BALL w w
4 11990243-525-102|[BOLT, 1.000 X 5.250 SQ FD ) )
5 11990332-100-02 || NUT, HEAVY FEX SLOTTED ] )
6 |[990403-T00=02 [WASHER, 1.000 LOCK ) )
7 1[990511-200-02 |[COTTER PIN, 0.750 X 2.000 ] 4
8 11960100=001 PLATE, STEEL SHIM 2 0
5 183057400603 ||[ROD ASSY, CC CONNECTING (NEAR) i =
70 |I860207 SUPPORT TIE STRAP - w
77 11910922-020-07 [[STUD ASSY, 0.750 X 12.000 3 3
72 1998918=003-07 | JUNCTION BOX ASSY ] w
T3 11398693001 CONNECTOR, 27 STRAGHT 2 2
T4 1[995000-008  |[SCREW SPIKE . 74 X 165 MM ) 5
75 |[995235-036  |[CONDUIT, 2 GRAY HEAWY WALL, 36" 13 > 5
76 |[8305/8-004—07][ROD ASSY, CC CONNECTING (FAR) . 1
77 11998695-003  ||LOCK NUT. 2" NICKEL/BRASS 5 7
T8 11998552001 CLIP, 2" CONDUIT (NOT SHOWN) 5 7
19 11860002-03/ || TIE STRAP 4 HOLE-2 TIE 0 >
G1899158-001X = COMPLETE LAYOUT — NEAR POINT CONNECTION
G1899158—-002X = COMPLETE LAYOUT — FAR POINT CONNECTION

TRANSIT

[le MOUNTED SWITCH
BN CRCUIT CONTROLLER LAYOUT
WITH FRONT ROD ASSEMBLY

SIGNALS AND  COMMUNICATIONS

REVISION SHEET

APPROVED BY DATE

SCP—9161899138-001%
1C WO/Q@/ZO PAGE 20 GT18991358-002X






